

Antiplatelet and anticoagulant therapy for non-ST-elevation acute coronary syndromes in a general hospital

Authors

G. Mason*, F. Wirth**, A. Cignarella***, R.G. Xuereb****, L.M. Azzopardi****

*Final Year Pharmacy Student, Department of Pharmacy, University of Padova Italy, Erasmus Student, Department of Pharmacy, Faculty of Medicine and Surgery, University of Malta, Malta **Pharmacist and Research Officer, Department of Pharmacy, Faculty of Medicine and Surgery, University of Malta, Malta

***Professor, Department of Pharmacy, University of Padova, Italy

****Consultant Cardiologist, Cardiac Catheterisation Suite, Department of Cardiology, Mater Dei Hospital, Malta

*****Professor and Head of Department, Department of Pharmacy, Faculty of Medicine and Surgery, University of Malta, Malta

Corresponding Author

Giorgia Mason giorgiamason5888@gmail.com

Lead Consultant

Dr Robert G. Xuereb, Cardiac Catheterisation Suite, Department of Cardiology, Mater Dei Hospital, Malta

The Online Journal of Clinical Audits. 2014; Vol 6(3).

Published August 2014

To subscribe to The Online Journal of Clinical Audits go to: http://www.clinicalaudits.com/index.php/ojca/user/register

Article submission and authors instructions: http://www.clinicalaudits.com/index.php/ojca/about/submissions

Abstract

Aim

To audit compliance with the 2011 European Society of Cardiology (ESC) guidelines for prescribing antiplatelet and anticoagulant therapy in patients diagnosed with non-ST-elevation acute coronary syndromes (NSTE-ACS).

Methods

Five-month audit at Cardiac Catheterisation Suite, Mater Dei Hospital, Malta. A data collection form for inpatients diagnosed with NSTE-ACS was developed, psychometrically evaluated and completed for each patient by the investigator. Comparative analysis to assess whether these patients were being managed according to the guidelines was undertaken.

Results

165 patients were recruited; 73% were male, 37% were between 66 and 75 years and 44% were active smokers. The most common risk factors for cardiovascular disease in these patients were hypertension (27%), dyslipidemia and obesity (both 16%). 41% of the patients underwent a percutaneous coronary intervention, either ad hoc (34%) or elective (7%). Compliance to guidelines for prescription of aspirin and clopidogrel 300mg loading dose was 95% and 88% respectively. Compliance to guidelines for prescription of aspirin and clopidogrel 75mg daily maintenance dose was 97% and 96% respectively. Compliance to guidelines for prescription of proton pump inhibitors (PPIs) in patients receiving dual antiplatelet therapy (DAPT) was only 19%; 81% of the patients were prescribed omeprazole against guideline recommendations. Compliance to guidelines for prescription of anticoagulation therapy was 95% with respect to prescription of heparin treatment in combination with DAPT. Compliance to guidelines for prescription of enoxaparin was 81%. Compliance to guidelines for other antiplatelet and anticoagulant drugs recommended in the guidelines, including ticagrelor, prasugrel, glycoprotein Ilb/Illa receptor antagonists, fondaparinux and bivalirudin, was not measured.

Conclusions

Prescription of antiplatelet and anticoagulant therapy for NSTE-ACS in Malta is predominantly in accordance with ESC guidelines. Alternative antiplatelet and anticoagulant drugs and PPIs should be included in the Maltese hospital formulary to improve NSTE-ACS management in line with guideline recommendations.

Introduction

The 2011 European Society of Cardiology (ESC) guidelines on the management of acute coronary syndromes without persistent ST-elevation (NSTE-ACS)¹ define fundamental steps regarding pharmacological management in the acute phase of NSTE-ACS, including antiplatelet and anticoagulant treatment.

Following diagnosis of an acute coronary syndrome (ACS), the guidelines recommend loading and maintenance doses of antiplatelet drugs. Aspirin is strongly recommended, with a loading dose (LD) between 150 and 300mg, followed by a maintenance daily dose of 75 to 100mg. Aspirin is given in addition to a P2Y₁₂ receptor antagonist, such as ticagrelor, clopidogrel or prasugrel. A LD of a P2Y₁₂ receptor antagonist is recommended in addition to aspirin. Clopidogrel and ticagrelor are recommended with a LD of 300mg and 180mg respectively, followed by 12 months maintenance therapy with 75mg and 90mg respectively. Ticagrelor is recommended for all patients with a moderate to high risk of ischaemic events, including patients pre-treated with clopidogrel. Clopidogrel is recommended for all patients who cannot receive ticagrelor or prasugrel. A 600mg LD of clopidogrel is recommended for patients scheduled for an invasive strategy when ticagrelor or prasugrel are not an option. Prasugrel is recommended in P2Y₁₂ receptor antagonists-naïve patients, especially diabetics, in whom anatomy is known post-angiography and who are proceeding to PCI, unless there are contraindications, such as excessive bleeding risk.

For patients on dual antiplatelet therapy (DAPT), addition of a proton pump inhibitor (PPI), preferably not omeprazole, is recommended in patients with a history of gastro-intestinal hemorrhage or peptic ulcer or other risk factors including *Helicobacter pylori*, patients older than 65 years or concurrent use of anticoagulants or steroids. The glycoprotein (GP) IIb/IIIa receptor antagonists, abciximab, eptifibatide and tirofiban, are recommended as additional antiplatelet therapy in patients already receiving DAPT plus anticoagulants, taking into consideration the risk of ischaemic and bleeding complications and before PCI in high-risk patients already on DAPT. The guidelines recommend addition of anticoagulation treatment in all patients already on DAPT and to continue anticoagulation until hospital discharge. Fondaparinux 2.5mg daily by subcutaneous (SC) injection is recommended as having the highest efficacy:safety

drug profile and enoxaparin 1mg/kg SC twice daily is recommended when fondaparinux is not available. Unfractionated heparin (UFH) is recommended as third choice, if fondaparinux and enoxaparin are not available. Bivalirudin is recommended by the guidelines together with a GP IIb/IIIa receptor antagonist as an alternative to UFH and in patients scheduled for an invasive strategy with a high risk of bleeding.

Aim

To assess compliance with the ESC guidelines for antiplatelet and anticoagulant therapy in patients diagnosed with NSTE-ACS at the time of coronary angiography at Mater Dei Hospital (MDH) in Malta.

Standards for audit

The European Society of Cardiology (ESC) guidelines for the management of NSTE-ACS (2011).¹

Methods

Approval from the University of Malta Research Ethics Committee was granted. A patient data collection form (DCF) was developed and psychometrically evaluated. Information collected included patient demographic information, co-morbidities, cardiovascular (CV) risk factors, social history, laboratory investigation results and prescribed medications. 165 inpatients diagnosed with NSTE-ACS were recruited by convenience sampling from the Cardiac Catheterisation Suite, MDH, over a 5-month period. The DCF was completed for each patient by reviewing patient treatment files, through discussions with consultant cardiologists and nurses and by attending procedures performed. Comparative analysis was undertaken and compliance to guideline recommendations was categorised into 4 options (Table 1).

Table 1: Categorisation of compliance to guideline recommendations

Categorisation of compliance to guidelines			
1	Drug given, in accordance with guideline recommendations		
2	Drug not given, in accordance with guideline recommendations		
3	Drug given, against guideline recommendations		
4	Drug not given, against guideline recommendations		

Results

Patient demographic information

165 patients were recruited. 73% of the patients were male and 37% of the patients were between 66 and 75 years. 44% of the patients were active smokers, 32% of the patients had a body mass index (BMI) in the pre-obesity class and 30% of the patients had a BMI in obesity class I. The most common risk factors for CV disease were hypertension (27%), dyslipidaemia and obesity (both 16%). Following coronary angiography, 41% of the patients underwent a PCI, either ad hoc (34%) or elective (7%).

Compliance to guidelines for antiplatelet treatment

Compliance to guidelines for prescription of aspirin 300mg LD at hospital admission was 95% (Table 2). Patients who were not given a LD of aspirin in accordance with guideline recommendations were already on aspirin therapy and did not require a LD. Aspirin LD was not given, against guideline recommendations, in 5% of the patients. Reasons for not giving aspirin LD were: risk of bleeding, current meningitis and hypersensitivity to aspirin. Compliance to guidelines for prescription of aspirin 75mg daily maintenance dose (DD) was 97%. Aspirin daily maintenance dose was given against guidelines recommendations in 3% of the patients. These patients had gastro-oesophageal reflux disease (GORD), haematuria or hypersensitivity to aspirin, therefore should not have been prescribed aspirin.

Table 2: Compliance to guidelines for aspirin treatment

Guideline recommendation	Categorisation of compliance to guidelines	Compliance (%)
Aspirin 300mg	Drug given, in accordance with guideline recommendations	46
loading dose (LD)	Drug not given, in accordance with guideline recommendations	49
Aspirin 75mg maintenance daily dose (DD)	Drug given, in accordance with guideline recommendations	97

Compliance to guidelines for prescription of clopidogrel 300mg LD at hospital admission was 88% (Table 3). Patients who were not given a LD of clopidogrel in accordance with guideline recommendations were already on clopidogrel therapy and did not require a LD. No reasons for giving or not giving clopidogrel LD against guideline recommendations were documented. In 4 patients scheduled for an invasive strategy immediately post-hospital admission, a 600mg LD of clopidogrel was required and was given according to guideline recommendations in all patients. Compliance to guidelines for prescription of clopidogrel 75mg DD was 96%. No reasons for not giving clopidogrel LD, against guideline recommendations (4% of patients) were documented. Compliance to guidelines for ticagrelor, prasugrel and GP IIa/IIIb receptor antagonists was not measured.

Table 3: Compliance to guidelines for clopidogrel treatment

Guideline recommendation	Categorisation of compliance to guidelines	Compliance (%)
Clopidogrel 300mg	Drug given, in accordance with guideline recommendations	74
loading dose (LD)	Drug not given, in accordance with guideline recommendations	14
Clopidogrel 75mg maintenance daily dose (DD)	Drug given, in accordance with guideline recommendations	96

Compliance to guidelines for proton pump inhibitors in patients receiving DAPT

Compliance to guidelines for prescription of PPIs for gastrointestinal protection in patients receiving DAPT was only 19%. 81% of the patients were prescribed PPIs against guideline recommendations since they were prescribed omeprazole, which is preferably not recommended in the guidelines to be given with clopidogrel. 14% of the patients were prescribed ranitidine, which is not reported to interact with clopidogrel, whilst 5% of the patients were prescribed alternative PPIs (pantoprazole and rabeprazole).

Compliance to guidelines for anticoagulant treatment

Compliance to guidelines for prescription of anticoagulation therapy was 95% with regards to prescription of heparin treatment in combination with DAPT, 96% with respect to evaluation of ischaemic and bleeding risk and 70% for continuation of anticoagulation until hospital discharge. Compliance to guidelines for prescription of enoxaparin was 81%. Documented reasons for non-compliance were: not administered according to body weight, administered only once daily, bleeding complications and UFH or warfarin prescribed instead. Compliance to guidelines for fondaparinux and bivalirudin was not measured.

Discussion

This audit assesses whether prescription of antiplatelet and anticoagulant therapy at MDH was in accordance with the ESC guidelines. This analysis also identifies reasons for management which was not in accordance with the guidelines.

Aspirin and clopidogrel are well recognised as fundamental pharmacological agents in the management of NSTE-ACS.¹⁻⁴ Most of the patients in this audit were managed according to guideline recommendations with respect to aspirin therapy, both with respect to LD (95%) and DD (97%). Management which was not according to guidelines was justified by contra-indications and/or comorbidities, such as bleeding, GORD and hypersensitivity.¹ With respect to prescription of clopidogrel, the majority of patients in this audit were also managed according to guideline recommendations, both with respect to LD (88%) and DD (96%).

Ten patients were suitable candidates for ticagrelor, however this drug was never prescribed since it is not yet available in Malta. These patients were prescribed clopidogrel instead. Ticagrelor is recommended in favour of clopidogrel for all patients at moderate-high risk of ischaemic events.¹ In the PLATO trial, ticagrelor markedly reduced death rates from vascular causes, myocardial infarction and death from any causes. No significant differences were found in the ticagrelor group compared to the clopidogrel group regarding major bleeding events.⁵

Seventeen patients in this audit were suitable candidates for prasugrel since they were diabetic and were scheduled for an invasive strategy. These patients were treated with clopidogrel instead since prasugrel is not available on the Maltese Government Formulary List (GFL). In the recent TRITON-TIMI 38 trial, prasugrel was found to be superior to clopidogrel in reducing death from CV causes and significantly decreasing rates of myocardial re-infarction, urgent target-vessel revascularization and stent thrombosis. According to literature, major bleeding occurs more frequently in patients on prasugrel. Studies demonstrating the long-term effects of GP IIb/IIIa receptor antagonists are lacking. No patients were prescribed GP IIb/IIIa receptor antagonists since they are not yet available in Malta.

A clinically significant interaction with concomitant use of clopidogrel and PPIs, especially omeprazole, has been reported.⁷ Alternative PPIs such as pantoprazole have been reported to interact less with clopidogrel.⁸ 81% of the patients in this audit were co-prescribed omeprazole, which is the only PPI available on the Maltese GFL. Two patients were each prescribed rabeprazole or pantoprazole, both of which are not available on the Maltese GFL and were purchased by the patients.

Anticoagulants are considered fundamental in addition to DAPT to inhibit thrombin generation and activity, to prevent thrombus formation in NSTE-ACS.¹ In this audit, anticoagulation treatment was added to DAPT according to guidelines in the majority of patients (95%) and most patients (81%) were administered enoxaparin according to guidelines. A systematic review of 6 randomised controlled trials comparing enoxaparin and UFH in NSTE-ACS shows that enoxaparin has higher efficacy compared to UFH in preventing CV death and MI.⁹

Fondaparinux was never prescribed since it is not available in Malta. It is recommended by the guidelines as a first choice anticoagulant for NSTE-ACS patients in the absence of renal failure.¹ In a study by Yusuf et al.¹⁰ fondaparinux showed its superiority over enoxaparin with respect to the CV outcomes of death, MI or refractory ischaemia at 9 days, and major bleeding events were also substantially decreased in those patients on fondaparinux treatment. Bivalirudin was also never prescribed since it is not yet available in Malta. This drug was tested in NSTE-ACS patients in the ACUITY trial, where patients on bivalirudin alone had a significantly lower rate of major bleeding.¹¹

Limitations

Guideline recommendations were stringently categorised into whether the drug was given or not, according to or against guideline recommendations. Although this categorisation was important for data analysis, it was not always easy for the investigator to decide on the correct option during data collection. Therefore, some assumptions could have led to inaccuracies. Moreover, pharmacological management decisions depend on the experience of the consultant taking care of the patient and it was not always easy for the investigator to deduce the reason for each management decision. Classifying the prescribing action as according to or against guideline recommendations may not reflect professional flexibility, therefore strict categorisation of borderline cases may also have led to inaccuracies.

Conclusions and recommendations

Prescription of antiplatelet and anticoagulant therapy for NSTE-ACS in Malta is predominantly in accordance with ESC guidelines. The main reason for lack of compliance to guidelines was that the drug preferred was either not available on the Maltese GFL or not even available on the Maltese market. Drugs not on the GFL need to be purchased by the patient and since they are relatively expensive, patients are reluctant to do so. Additional antiplatelet and anticoagulant drugs and PPIs should be included in the Maltese GFL to improve NSTE-ACS management in line with European guidelines.

References

- Hamm CW, Bassand JP, Agewall S, Bax J, Boersma E, Bueno H, et al. European Society of Cardiology (ESC) guidelines for the management of acute coronary syndromes in patients presenting without persistent ST-segment elevation. Eur Heart J 2011; 32: 2999–3054.
- 2. Yusuf Z, Mehta SR, Chrolavicius S, Tognoni G, Fox KK. Effects of clopidogrel in addition to aspirin in patients with acute coronary syndromes without ST-segment elevation. N Engl J Med 2001; 345: 494-502.
- 3. Anderson JL, Adams CD, Antman EM, Bridges CR, Califf RM, Casey DE Jr, et al. American College of Cardiology/ American Heart Association 2007 guidelines for the management of patients with unstable angina/non ST-elevation myocardial infarction. J Am Coll Cardiol 2007; 50 (7): e1-157.
- 4. Bassand JP, Hamm C, Ardissino D, Boersma E, Budaj A, Fernandez-Aviles F, et al. Guidelines for the diagnosis and treatment of non-ST-segment elevation acute coronary syndromes. Eur Heart J 2007; 28: 1598-1660.
- 5. Wallentin L, Becker RC, Budaj A, Cannon C, Emanuelsson H, Held C et al. Ticagrelor versus clopidogrel in patients with acute coronary syndromes. N Engl J of Med 2009; 361: 1045-57.
- 6. Wiviott S, Braunwald E, McCabe C, Montalescot G, Ruzyllo W, Gottlieb S et al. Prasugrel versus clopidogrel in patients with acute coronary syndromes. N Engl J Med 2007; 120:1045-57.
- Agewall S, Cattaneo M, Collet JP, Andreotti F, Lip GYH, Verheugh FWA et al. Expert position paper on the use of proton pump inhibitors in patients with cardiovascular disease and antithrombotic therapy. Eur Heart J 2013; 34 (23): 1708-13.
- 8. Juurlink DN, Gomes T, Ko DT, Szmitko PE, Austin PC, Tu JV et al. A population-based study of the drug interaction between proton pump inhibitors and clopidogrel. CMAJ 2009; 180 (7): 713-8.
- Petersen JL, Mahaffey KW, Hasselblad V, Antman EM, Cohen M, Goodman AG et al. Efficacy and bleeding complications among patients randomized to enoxaparin or unfractionated heparin for antithrombin therapy in non-ST-segment elevation acute coronary syndromes: A systematic overview. JAMA 2004; 292 (1): 89-96.
- 10. Yusuf S, Mehta SR, Chrolavicius S, Afzal R, Pogue J, Granger CB. Comparison of fondaparinux and enoxaparin in acute coronary syndromes. N Engl J Med 2006; 354: 1464-76.
- 11. Stone GW, McLaurin BT, Cox DA, Bertrand ME, Lincoff AM, Moses JW et al. Bivalirudin for patients with acute coronary syndromes. N Engl J Med 2006; 355: 2203-16.